RDW Vehidle Technol ogy Division

THE NETHERLANDS
(NEDERLAND)
N

= JE MAINTIENDR Al ——

EC TYPE-APPROVAL CERTIFICATE

Communication concerning the:

- type-approval™

- extension of type-approval®
@

: withdrawal of type-approval'’
of atype of a component with regard to Directive 94/20/EC.
Type-approval number @ . e4*94/20%1382* 02
Reason for extension . Increase of the D-value
Approval mark . See example of type plate
SECTION |
0.1.  Make (trade name of manufacturer) . Bosal
0.2.  Typeand general commercial
description(s) » 026123
0.3.  Meansof identification of type if
marked on the component © . Typeapproval number
0.3.1. Location of that marking : Ontypeplate
0.5.  Nameand address of manufacturer :  Bosal Autoflex

H-6000 K ecskemét, Kadafalva — Heliport
Hrsz:11751/1, Hungary

0.7.  Inthecase of components and separate
technical units, location and method of
affixing of the EEC approval mark : Ontypeplate
0.8.  Name(s) and address(es) of assembly See information document
plant(s) : (annex 111, item 0.8)
P.0. Box 777 Tel. +31(0)79 3458143 Vehicle Approval and |
2700 AT Zoetermeer Fax +31(0)79 3458043
The Netherlands www.rdw.nl

Couplings-component 94.20-94.20 v3.01 Page1of 3


vdbergx
RDW stempel


Type-approval number: e4* 94/20* 1382* 02

SECTION II
1 Additional information (where
applicable) See Appendix |
2. Technical serviceresponsiblefor RDW
carrying out the tests Testbaan|Centrum
Talingweg 76
8218 NX Ldystad
3. Date of test report 29-09-1999
22-12-2005
07-08-2014
4, Number of test report RDW-94/20-1034

RDW-94/20-4645
RDW-94/20-0021888

5. Remarks (if any) See Appendix |

6. Place Zoetermeer

7. Date 07-08-2014

8. Signature = a g @€ % N——"""
[Bersta

9. Theindex to the information package lodged with the competent authority that has granted

type-approval, which may be obtained on request, is attached:
- Application form relating to annex |11 and annexed drawings.

- Drawings and instructions for attachment
- Fitting instructions

@ Delete where not applicable.

@ The EEC type-approval number appearing on this document shall consist of all sections outlined in Annex V11 to Directive 70/156/EEC,

aslast amended by Directive 92/53/EEC. The component itself shall be marked as prescribed in the relevant separate Directive.

® In the means of identification of type contains characters not relevant to describe the component types covered by this type-approval
certificate such characters shall be represented in the documentation by the symbol “?” (e.g. ABC??123).

Couplings-component 94.20-94.20 v3.01

Page 2 of 3


vdbergx
RDW stempel


APPENDIX |
to EEC type-approval certificate number : e4*94/20* 1382* 02

concerning the components type-approval of mechanical coupling devices with regard to Directive

94/20/EC.
1 Additional information
1.1.  Classof thetype of coupling : ABO-X
1.2.  Categories or types of vehicles for
which the deviceis designed or
restricted : Seefitting instructions
1.3.  Maximum D-value : 623 kN
6.70 kN
1.4.  Maximum vertical load S at the : 75 kg
coupling point &
15 Maximum load U at the fifth wheel Do tonnes
coupling point &
1.6.  Maximum V-vaue” L kN

1.7.  Instructionsfor attachment of the
coupling type to the vehicle and
photographs or drawings of the fixing
points at the vehicle give by the
manufacturer; additional information if
the use of the coupling typeis
restricted to special typesof vehicles  :  Seefitting instructions

1.8 Information on the fitting of special
towing brackets or mounting plates”  :  Seefitting instructions

5. Remarks @ . Theinstallation of the coupling device on the
vehicle must be checked according to the
requirements giv VIl (see Annex |

Paragraph 5.10. T (rg,ﬁ

@ Delete where not applicable.
@ Including information as to whether fifth wheel couplings are unsuitable for positive st

——_JE MAINTIENDRAI ——

09 RDW

Couplings-component 94.20-94.20 v3.01 Page 3 of 3


vdbergx
RDW stempel


Index to the information package lodged with the RDW:

Index (this page) 1 page
Information document no. 0021888 (annex I11) 1 page
Fitting instructions 11 page(s)
Type plate example or layout 1 page(s)
Drawings of towbar 026123 15 page(s)

Total of 29 pages
Remark(s):

For additional information, please refer to the original version of this certificate and/or previous extension(s).



vdbergx
RDW stempel


01

0.2

05

0.7

0.8

11

12

13

14

15

16

1.7

18

I nfor mation document nr. 0021888
relating to the EEC type-approval as a component of mechanical coupling
devices for motor vehicles and their trailer (94/20/EC)

GENERAL

Make (trade name of manufacturer) : Bosal

Type and commercial description(s) 1026123

Name and address of manufacturer : Bosal Autoflex
H-6000 Kecskemét, Kadafalva — Heliport
Hrsz:11751/1, Hungary

In case of components and separate technical : Stamped on type plate

units, location and method of affixing of the
EEC approval mark

Address(s) of the assembly plants :

See compliance statement RDW-92250358
The most recent version is applicable and available on request from the manufacturer.

CONNECTION BETWEEN DRAWING VEHICLES AND TRAILERSOR SEMI-TRAILERS

Detailed technical description 1 026123, (total of 29 pages)
(including drawings and material

specifications) of the type of the

mechanical coupling device.

Class and type of the coupling : A50-X

device(s)

Maximum D-value :6.70 kN
Maximum vertical load S at the 75 kg

coupling point

Maximum load U at the fifth wheel i --- ton

coupling

Maximum V-value :--- kN
Instructions for attachment of the coupling : See documentation

type to the vehicle and photographs or drawing
of thefixing points at the vehicle given by the
manufacturer; additional information if the use of
the coupling typeisrestricted to special types
vehicles

Information on the fitting of special : See documentation

towing brackets or mounting plates

date, 07-08-2014

e4*94/20%1382*02.



vdbergx
RDW stempel


Montagehandleiding
Fitting instruction
Montageanleitung
Description de montage
Instrucciones de montaje
Montagevejledning
Monteringsveiledning
Monteringshandledning
Navod k montazi

Suzuki Jimny

N/
b‘ 1999 —
TYPE: 026123

Ball code: 99 4080-2272

* Xk
* *
* *

*

K g K

EC 94/20

e4 00-1382

1500 kg

1255 kg 75 kg

D NL| D|GB| N
waarde F|E|DK| s|cz
value

Wert
valeur

6,70 kN (c) BOSAL 19-05-2014

Rev. nr. 02

ho==l

T M12x35

Raadpleeg uw dealer voor de max. massa die uw wagen mag trekken.

Die maximale Anhangelast ihres Fahrzeuges kdnnen Sie im Fahrzeugschein oder im
Benutzerhandbuch nachlesen.

For the max. trailer weight of your car please refer to the owner’s manual or your car
homologation documents.

Pour connaitre le poids maxi remorquable pour votre voiture consulter la notice d’utilisation de
votre voiture ou la carte grise.

Consulte a su distribuidor sobre el peso maximo que puede remolcar su vehiculo.

Deres forhandler vil kunne oplyse Dem om den hgijst tilladte veegt efter Deres kgretgj.

Ta kontakt med forhandleren angaende den maksimale vekt som bilen kan trekke.

Se handboken eller registreringsbevis fér max slapvagnsvikt for din bil.

Tarkista suurin sallittu vetopaino ajoneuvon ohjekirjasta tai rekisteriotteesta.

Per conoscere il peso massimo rimorchiabile dalla propria autovettura, fare riferimento al manuale

d'istruzione od ai documenti di omologazione della vettura stessa.

Maximalni pfipustna hmotnost pfivésu pro Vase vozidlo je uvedena v technickém prikazu nebo v

uzivatelské pfirucce.

Piezas incluidas
Medfflgende komponenter
Vedlagt festemateriell
Medféljande komponenter
Dodané upevnovaci dily

Meegeleverde onderdelen
Mitgelieferte Befestigungsteile
Provided parts

Materiel de fixation joint

5x M12x35 1x M12 (10)
2x M12x110(10,9)
S 2x M12 (10)
5x M12
RDW
1x M6x10

1711


vdbergx
RDW stempel


@ De tussenruimte conform supplement VI, afbeelding 30 van de richtlijn 94/20/EG moet in acht worden genomen.
(D> Der Freiraum nach Anhang VII, Abbildung 30 der Richtlinie 94/20/EG ist zu gewahrleisten.

The clearance specified in appendix VII, diagram 30 of guideline 94/20/EC must be guaranteed.

® La zone de dégagement doit étre garantie conformément a I'annexe VII, illustration 30 de la directive 94/20/CE.
® Debe garantizarse el espacio libre, conforme al anexo VII, figura 30 de la directiva comunitaria CE/94/20.
Frirummet skal overholdes iht. bilag VII, fig. 30 i direktiv 94/20/EU.

@ Frirommet etter tillegg VII, figur 30 i direktiv 94/20/EEC skal overholdes.

@ Spelrummet enligt bilaga VII, figur 30 i riktlinje 94/20/EG skall garanteras.

(FIN) Vapaa tila on taattava direktiivin 94/20/EY liitteen VII, kuvan 30 mukaisesti.

® Deve essere garantito lo spazio libero secondo l'allegato VII, figura 30 della direttiva 94/20/CE.

@ Volny prostor ve smyslu Pfilohy VII, obr. 30 Smérnice ¢. 94/20/ES musi byt zarucen.

Nalezy zagwarantowac wolng wysokos$¢ okreslong na rysunku nr 30 dyrektywy 94/20/WE zawartej w zatgczniku nr VII.

@ A 94/20/EK iranyelv VII. mellékletében, a 30. abran a von6gdmb elhelyezése szamara elbirt szabad tér-adatokat biztositani kell.

™ 45%max, 75 min. 75 min.

Xew,0€
XeW ,og

max. 100 mm

N I

)
=
© 8
[%2] = X
] [ o o =
22 3 £ 95 S
= o ®© O
20 = ‘3 >
t N < %«D 7]
. O = © @0 3 k4
£ in. 65 SIS z 2o o E
£ ®© .
min. 29 M —uL 2e ST T = &
< 0 S e X on @
= 0o Qoo Sno§ o
c © L ey o >2 g
O = 609 S8 OS5 Q0
> c L >0X =€ 2 >
- S 0S80 BEONE
| o S5soc088x=gcE SS9
_ N § 202 Q558358 J0 .22
I 200923880 =2Q9¢c7T E
=] < O g .= NI
= o o E T O 50 o0=®< @
£ O E NDQ O= (RS
gl E s 826 EgE =8 0w X O
£ T A= S T g E QL c T
ol S s o_-c2>=28 5= s O
8 506 06S-FEEEES 3
= = - = 0o Q0 , = 2T g
£ E‘—E-CS—E"""::O'—C""
| El © g 0 © wwDQ’L —
, = 2L T >8LpH o3 T
45%in. Sl o200, 2080 . 30X >
I =20 z8 =2 cS ST
2 © » T oxg O 50 3 ® c
B owgsgo8asgo3 T aw 7
S5 528Er 505D N E
SNgs5 -5 +<=c2065 0
+~ .- =2 3 C T O o 5 Q <
=0 = 0 Qg 0028 o o
Do0®maao>>3>waaz

?
QD

-~
—g JE MAINTIENDRAI ——

a9))
RDW

2/



vdbergx
RDW stempel


@Voor het gebruik van deze trekhaak zijn de specificaties van de voertuigfabrikant
met betrekking tot het maximale trekgewicht en de kogeldruk bindend. Raadpleeg
Uw dealer voor het maximale trekgewicht wat Uw auto mag trekken, hierbij mogen
de specificaties van deze trekhaak niet overschreden worden.

Overbelasting (overschrijding van de specificaties) van deze trekhaak kan leiden tot
ernstige schade aan het voertuig en/of een breuk van de trekhaak.

In het uiterste geval kan een dergelijk overbelasting leiden tot het losraken van de
rijdende aanhanger, caravan of fietsendrager. Dit kan vervolgens op zijn beurt
mogelijk een zwaar of dodelijk letsel toebrengen aan personen in de directe
omgeving van de aanhanger, caravan of fietsendrager

Bosal kan niet aansprakelijk worden gesteld voor enig gebrek in het product zoals
veroorzaakt door de schuld of door welk onoordeelkundig gebruik (o.a.
overbelasting) ook van de gebruiker of een persoon voor wie hij aansprakelijk is
(sect. 185, art. 2 N.B.W.).

Formule t.b.v. bepaling van de D-waarde:
max. aanhangwagengewicht (kg) x max. voertuiggewicht (kg) x9,81 = D (kN)
max. aanhangwagengewicht (kg) + max. voertuiggewicht (kg) ~ 1000

De door de voertuigfabrikant standaard toegestane bevestigingspunten zijn aangehouden.

Nationale richtlijnen betreffende de montagegoedkeuring moeten in acht worden
genomen.

Deze montage- en gebruikshandleiding dient aan de voertuigdocumenten te worden
toegevoegd.

Al onze producten worden gecontroleerd op compleetheid middels een weegcontrole
systeem.

Reclamaties met betrekking tot ontbrekende delen kunnen alleen geaccepteerd
worden indien deze gewichtscontrole sticker kan worden getoond.

Het is noodzakelijk om na ca. 1000 km gebruik de boutverbindingen na te trekken
(volgens gegeven aanhaalmomenten).

ho==l

@ Im Falle der Benutzung einer Anhangevorrichtung sind die Vorschriften des
Herstellers bezliglich der erlaubten maximalen Zuglast und der maximalen
senkrechten Kugelbelastung unbedingt einzuhalten. Fragen Sie Ihren
Fahrzeughersteller/lokalen Handler, wie grof3 die maximale Zuglast Ihres Autos ist.
Es ist verboten, die Vorschriften bezlglich der Anhangevorrichtung zu tbertreten.

Die Uberlastung der Anhéngevorrichtung (bzw. das Missachten der Vorschriften)
kann zu schweren Schadigungen des Fahrzeugs und/oder der Anhangevorrichtung
fihren.

Eine solche Uberlastung kann im Extremfall das LosreiRen der gezogenen
Einrichtung, also des Anhangers, des Wohnwagens oder der Fahrradhalterung zur
Folge haben. Dieses kann wiederum zu schweren oder tédlichen Verletzungen der
sich im ziehenden Fahrzeug befindlichen Personen und/oder sich auf dem Geléande
aufhaltenden Unschuldigen flihren.

Bosal kann nicht fiir solche eventuellen Fehler des Produkts zur Verantwortung
gezogen werden, die durch falschen oder nicht bestimmungsgemaRen Gebrauch
(unter anderem Uberlastung) verursacht wurden, entweder durch den Nutzer oder
eine Person, fur die der Nutzer verantwortlich ist (Artikel 185, Absatz 2 N.B.W.).

Formel fiir D-Wert Ermittlung:
Max. Anhangelast (kg) x Zul. Kfz.-Gesamtgewicht(kg) x 9.81 _ D (kN
Max. Anhangelast (kg) + Zul. Kfz.-Gesamtgewicht(kg) 1000 - P (KN)

Die vom Fahrzeughersteller serienmalig genehmigten Befestigungspunkte sind
eingehalten.

Nationale Richtlinien Gber die Anbauabnahmen sind zu beachten.
Diese Montage- und Betriebsanleitung ist den Kfz.-Papieren beizufiigen.

Bei der Auslieferung wird jedes unserer Produkte mit einem Gewichtskontrollsystem
Uberprift.

Im Falle fehlender Teile kdnnen wir der Bitte nach Nachlieferung nur entsprechen,
wenn auch der

Aufkleber, der die Gewichtskontrolle bestatigt, mit eingesandt wird.

Nach ca. 1000 km die Bolzenverbindungen, wie angegebe

ziehen.
g %g %
— MAIN;IENDRAI ——_

RDW

3/M1


vdbergx
RDW stempel


Always refer to the instructions of the vehicle manufacturer relating to the
maximum Permissible towing weight and the maximum vertical ball loading when
using the towbar. Ask your vehicle manufacturer / local dealer about maximum
towing weights that apply to your vehicle and do not exceed values permitted for
the towbar.

Overloading of the towbar (i.e. non-observance of instructions) may lead to severe
damage to either the vehicle and/or the towbar itself.

In extreme cases overloading the towbar could result in the premature decoupling
of the equipment being towed, whether that be a trailer, box, caravan or bicycle
carrier. As a result this could also cause severe or fatal injuries to persons either
within the towing vehicle and/or innocent bystanders in the area at that time.

Bosal may not be held responsible for any defect of the product caused by
improper use or use other than the intended use (including overloading) by the
user or any person for whom the user is responsible (Article 185(2) of N.B.W.).

Formula for D-Value:
Max. trailerweight (kg) x Max. permissible weight towing vehicle (kg) |, 9,81 _ D (kN
Max. trailerweight (kg) + Max. permissible weight towing vehicle (kg) * 1000 ~ (kN)

The fixing points specified as standard must be observed.
National guidelines concerning official approval of accessories must be observed.

These installation and operating instructions must be enclosed with the vehicle
papers.

All our products are controlled upon dispatch with a weight control system.
In the case of missing parts we can only accept a request of replacement with
the weight control sticker.

After about 1000 km use, re-tighten the bolts and nuts to the specified torque.

ho==l

®Pour I'utilisation de I'attelage les instructions du constructeur du véhicule concernant

le poids tracté maximum et la charge verticale maximale de la boule de I'attelage
doivent étre observées obligatoirement. Demander au vendeur / distributeur local du
véhicule quel est le poids maximal tractable par votre véhicule et il est également
interdit d’excéder les valeurs admissibles par I'attelage.

La surcharge de I'attelage (c’est-a-dire I'inobservation des régles) peut endommager
sérieusement le véhicule et/ou I'attelage.

La conséquence d‘une telle surcharge pourrait étre la libération inattendue de
I'équipement tracté, donc de la remorque ou du support de bicyclette. Une telle
libération inattendue peut causer des blessures graves ou des blessures mortelles
aux personnes se trouvant dans le véhicule tracteur et/ou aux passants innocents se
trouvant sur les lieux.

Bosal ne saurait étre retenu responsable de dommages causés par un usage
incorrect ou par un usage différent de celui prévu (par exemple la surcharge), que ce
soit par l'utilisateur lui-méme ou par tout autre personne dont l'utilisateur est
responsable (Point 2 de I'Article 185 de N.B.W.).

Formule pour le calcul de la valeur D:
Poids max. de remorque (kg) x Max. poids permissible du véhicule tracteur (kg) ., 9,81

Poids max. de remorque (kg) + Max. poids permissible du véhicule tracteur (kg) * 1000 = D(kN)
Les points de fixations définis comme homologués doivent étre observés.

Les recommandations nationales concernant I'approbation officielle des accessoires
doivent étre prises en considération.

Ces instructions de montage et d’opération doivent étre jointes aux documents du
véhicule.

Lors de la livraison, nous contrélons tous nos produits par pesage de I'attelage.
Dans le cas de pieéce manquante, nous ne pouvons accepter une demande de supplément
qu’ avec l'étiquette certifiant le contrdle du poids.

Aprés 1000 km de traction, resserrer toute la boulonnerie aux coupﬁe
e

——_JE MAINTIENDRAI ——

RDW

4/11


vdbergx
RDW stempel

vdbergx
Notitie
Accepted ingesteld door vdbergx


(ED En caso de utilizar gancho de remolque, hay que observar obligatoriamente las Producentens forskrifter om maksimal tilladt traskvaegt og maksimal vertikal

prescripciones del fabricante del vehiculo referentes al peso maximo permitido de belastning skal overholdes. Sparg bilproducenten/den lokale forhandler om den
remolque y la carga maxima vertical de la bola. Pregunte al comerciante de la maksimale treekveegt, der geelder for Deres kgretgj. De tilladte veerdier for
marca/comerciante local de que cuanto es el peso remolcable maximo de su auto anhaengertreekket ma ikke overskrides.”

y no traspase los valores permitidos en las prescripciones referentes al gancho de

remolque. Overbelastning af treekkrogen (dvs. ikke-overholdelse af instruktionerne) kan fare

til alvorlige skader p& enten karetgjet og/eller selve traekkrogen.
La sobrecarga del gancho de remolque (o sea la violacion de las prescripciones)

puede conllevar a un dafio grave del vehiculo y/o del gancho de remolque. | ekstreme tilfeelde kan overbelastning af traekkrogen medfare for tidlig afkobling af
det bugserede udstyr, f.eks. trailer, kasse, campingvogn eller cykelholder. Dette

Este tipo de sobrecarga en casos extremos puede traer como resultado el kan ogsa forarsage alvorlige eller dadelige kveestelser for personer, der opholder

desprendimiento del dispositivo remolcado, o sea del carro de remolque, de la sig enten i det bugserende karetaj og/eller uskyldige tilskuere i omradet pa det

caravana, o del portabicicletas. Y esto puede ocasionar lesiones graves o mortales pageeldende tidspunkt.

a las personas que estan en el vehiculo remolcador y/o a las personas inocentes

que estan en el area. Bosal kan ikke holdes ansvarlig for eventuelle fejl i produktet, der opstar som felge
af forkert eller anden uhensigtsmaessig brug (inkl. overbelastning) af brugeren eller

Bosal no asume responsabilidad de ningun tipo por error eventual del producto enhver person, som brugeren er ansvarlig for (artikel 185 (2) i NBW

causado por uso incorrecto o por no usarlo a lo que fue destinado (incluido la

sobrecarga), tanto por parte del usuario como de cualquiera persona bajo su Formel for beregning af D-vaerdien:

responsabilidad (parrafo 2 del articulo 185 del N.B.W.). Max. anhaengervaegt (kg) x max. tilladte veegt af treekkeretgjet (kg) ,, 9,81

Max. anhaengervaegt (kg) + max. tilladte vaegt af treekkaretgjet (kg) X 7000 = D (kN)
Foérmula para el calculo del valor D:

Peso maximo del coche del remolque (Kg) x Peso méximo permitido del vehiculo remolcador (Kg) ., 9,81 De som standard angivne fastggrelsespunkter skal overholdes.

Peso maximo del coche del remolque (Kg) + Peso maximo permitido del vehiculo remolcador (Kg) X 1000 D (kN)
. L ) De officielle nationale retningslinier vedr. tilladelser skal overholdes.

Hay que tener en cuenta las prescripciones de los puntos de fijacion estandarizado
determinado. Disse monterings- og driftsinstruktioner skal vedlaegges keretgjets officielle dokumenter.
Hay que tener en cuenta las directivas nacionales referentes a la autorizacion oficial Ved afsendelse kontrollerer vi alle vores produkter med vaegtkontrolsystem. Rekvirering
de los accesorios. af manglende reservedele kan kun accepteres ved fremvisning af kontrolsedlen

. . . . . . . fra vaegtkontrolsystemet.
Alas instrucciones de instalacion y de funcionamiento hay que adjuntarlo a los
papeles del vehiculo. Det er ngdvendigt at efterspaende matrikkerne efter

En el transporte contolamos todos nuestros productos en un sistema de control de
peso.

En el caso de accesorios faltantes el pedido referente a su reemplazo sélo lo podemos
aceptar conjunto con la presentacion de la etiqueta adhesiva certificante del

control de peso. e
RDW
Cada 1000 km de uso es necesario comprobar las conexiones del perno (segun los

pares de apriete dados).

o=zl s


vdbergx
RDW stempel


@Ved anvendelse av tilhengerfestet skal det tas hensyn til kjgretgyfabrikantens

forskrifter vedrgrende maksimal tauevekt og maksimalt vertikalt kulevekt.
Spar fabrikanten / merkeforhandleren om den maksimale tauevekten. Det er forbudt
a overskride forskriftene vedregrende tilhengerfestet.

Overbelasting av tilhengervektet (eller forsemming av forskriftene) kan fare til
alvorlige skader av kjgretgyet og/eller tilhengerfestet.

| ekstreme tilfeller kan overbelastning resultere i at det tauete annlegget, altsa
trailer, campinvogn eller sykkeltrailer Igsrives fra kjgretoyet. Og dette kan fore til
alvorlige eller dadlige skader til personer sittende i den tauende bilen og/eller andre
uskyldige personer som oppholder seg i naerheten.

Bosal kan ikke holdes ansvarlig for eventuelle produkfeil som framstar ifglge uriktig
bruk (blant annet overbelasting) av brukeren eller an annen persom som brukeren ar
ansvarlig for (artikkel 185 (2) i N.B.W.).

Formel for D-verdien:
Maks tilhengervekt (kg) x Maks. tillatt vekt for slepebilen (kg) X 9,81 D (kN
Maks tilhengervekt (kg) + Maks. tillatt vekt for slepebilen (kg) X 1000 = P (KN)

Det skal tas hensyn til festepunktene angitt som standard.

Det skal tas hensyn til nasjonale retningslinjer som gjelder offisiell godkjennelse av
tilbehgr.

Disse monterings- og driftsveiledninger skal vedlegges kjgretgyets dokumentasjon.
Ved transporten er alle vare produkter kontrollert ved hjelp av vektkontroll-systemet.
| tilfelle manglende bestanddeler er erstatningen bare mulig ved framvisning av etiketten

som attesterer vektkontrollen.

Det er ngdvendig a etterstramme alle bolter etter ca. 1000 km (i henhold til de
oppgitte tiltrekningsmomentene).

ho==l

(S) Kontrollera alltid anvisningarna av fordonets tillverkare betraffande om den

maximala tillatna vikt av slapvagnen, samt maximala tillatliga vertikala vikt pa kulan
vid anvandning av dragkroken. Fraga fordonets tillverkaren / den lokala
aterférsaljare om dom maximala dragvikterna som galler for ditt fordon, och inte
Overstiga dom har varden, som ar tillatna for dragkroken.

Overbelastningen av dragkroken (dvs. att man inte foljer tillverkarens instruktioner)
kan leda till allvarliga skador av fordonet och/eller dragkroken.

| extrema fall, kan dverbelastningen av dragkroken leda till att utrustningen som
bogseras, oavsett om det &r en slapvagn, en lada, en husvagn eller en cykelhallare
lossnar.

Som ett resultat kan detta ocksa orsaka allvarliga eller dédliga skador pa personer.

Bosal kan inte hallas ansvarig for eventuella fel pa produkten, som orsakats av
felaktig anvandning, eller annan anvandning &n den avsedda anvandningen
(inklusive overlastning) av anvandaren, eller nagon person for vilken anvandaren ar
ansvarig (artikel 185 (2) av N.B.W)).

Formeln for D-vardens berdkningen:
Max. vikt av sldpvagnen (kg) x Totalvikt av fordonet (kg) ., 9,81

Max. vikt av sldpvagnen (kg) + Totalvikt av fordonet (kg) X 1000 - D (kN)

Dom monteringspunkterna, som ar féreskrivna som standard, maste bibehallas.

Dom nationala riktlinjerna, angaende officiell tillatelse av tillbehor, maste
bibehallas.

Dessa monterings- och anvandningsinstruktioner maste bifogas i fordonens
dokumenten.

Innan leverans kontrollerar vi alla vara produkter med hjalp av ett viktkontrollsystem.
| fall av franvarande bestandsdelarna, kan vi endast acceptera énskningar
om ersattning, om du framvisar etiketten, som intygar viktkontrollen.

Det ar nédvandigt att dra at bultarna igen efter ungefar 1000 km korni
angivna momentangivelser). -

-~ _ @

i

——_JE MAINTIENDRAI ——

RDW

6/11


vdbergx
RDW stempel


@Vetokoukkua kayttdessa on noudatettava auton valmistajan ohjeet koskien suurinta
sallittua vedettya painoa ja suurinta pystysuoraa kuulankantavuutta. Kysy
myyijaltasi paljonko sinun autosi suurin sallittu vedetty paino on, alaka rasita
vetokoukkua enemman kuin sallittu.

Vetokoukun ylirasitus, (eli asetusten rikkominen) johtaa auton ja/tai vetokoukun
vakavaan vaurioon.

Aéritapauksessa ylirasitus saattaa johtaa laitteen, eli perdvaunun, asuntovaunun tai
pyoransaileikdn irrottautumiseen. Tama saattaa aiheuttaa vakavan loukkaantumisen
tai jopa kuoleman vetoautossa oleville henkilGille ja/tai alueella oleville syyttdmille
henkildille.

Bosalia ei voi syyttaa tuotteen sellaisista mahdollisista vioista, jotka aiheutti
epanormaali tai asiaton kayttdé (muun muassa ylirasitus), joko kayttajan tai
sellaisen henkilon toimesta josta kayttaja on vastuussa (N.B.W. pykala 185.alio 2.).

Ajo-ominaisuuksien kannalta on noudatettava ajoneuvon valmistajan maarayksia
koskien peravaunun rasitusta ja hinaajan painoa. Katso hinattavan peravaunun
enimmaispaino kasikirjasta tai auton rekisteriotteesta; vetokoukkua koskevia arvoja
ei saa ylittaa.

Laskelma D-maaran maarittelemiseen:
Perévaunun enimmaispaino (kg) x Hinaavan ajoneuvon sallittu enimmaispaino (kg) 9,81 _
Peravaunun enimmaispaino (kg) + Hinaavan ajoneuvon sallittu enimmaispaino (kg) X 1000 = D (kN)

Standardina noudatettava maariteltyja kiinnityskohtia.

Asennuksessa on noudatettava virallisia lisdvarusteiden asennusta koskevia
maarayksia.

Asennus ja huolto-ohjeet on hyva tallettaa ajoneuvon asiakirjoihin.

Toimituksen yhteydessa kaikki tuotteemme tarkistetaan
painontarkistusjarjestelmalla. Osien puuttuessa korvauspyyntd otetaan vastaan vain

painontarkistuksen todistavan tarran esittdmisen jalkeen.

Tuhannen kilometrin jalkeen kiristys on tarkistettava.

ho==l

1D Quando si usa il dispositivo di traino fare sempre riferimento alle istruzioni del

costruttore dell’autoveicolo per quanto riguarda il peso massimo rimorchiabile ed il
peso massimo verticale sulla sfera. Informarsi presso il costruttore del veicolo o
presso il suo distributore locale sul peso massimo rimorchiabile del vostro veicolo e
non superare i valori ammessi per il dispositivo di traino.

Sovraccaricare il dispositivo di traino (o non osservare le istruzioni) pud danneggiare
il veicolo e/o il dispositivo stesso.

In casi estremi il sovraccarico del dispositivo di traino pud portare allo sganciamento
del traino (rimorchio, caravan o portabiciclette), con la conseguenza di causare gravi
danni alle persone trasportate e/o alle persone che potrebbero trovarsi nell’area
circostante in quel momento.

La Bosal non puo essere ritenuta responsabile per i danni causati da un uso diverso
o improprio del dispositivo di traino (incluso il sovraccarico) da parte dell’'utente o di
persona per la quale I'utente & responsabile (Articolo 185(2) dell’ N.B.W.).

Formula per il calcolo del valore D:
peso massimo rimorchio (kg) X peso massimo permesso veicolo rimorchiatore (kg) ., 9,81 _ D (kN
peso massimo rimorchio (kg) + peso massimo permesso veicolo rimorchiatore (kg) X000 = (kN)

Le prescrizioni sui punti di fissaggio definiti dal costruttore del veicolo sono rispettate.

Le norme nazionali per 'omologazione dei dispositivi di traino montati sui veicoli
debbono essere rispettate.

Le istruzioni di montaggio e di utilizzo del dispositivo di traino devono essere allegate
ai documenti del veicolo.

Tutti i nostri prodotti sono controllati al momento della spedizione con un sistema di
controllo peso.

In caso di parti mancanti si accettano richieste di sostituzione esclusivamente con
I'etichetta di controllo peso.

Verificare il serraggio di tutti i bulloni dopo i primi 1000 Km. di t

—— JE MAINTIENDRAI ——

RDW

711


vdbergx
RDW stempel


@Pﬁ pouZzivani tazného zafizeni vzdy dodrzujte pokyny vyrobce vozidla vztahujici se
na maximalni pfipustnou hmotnost soupravy a maximalni vertikalni zatizeni tazné
koule.

Informujte se u vyrobce/prodejce o maximalni hmotnosti nakladu tazeného Vasim
vozidlem a nikdy neprekracujte hodnoty pFipustné pro tazné zafizeni.

PFetiZzeni tazného zafizeni (tj. nedodrzovani predpist) mize vést k téZkym Skodam
bud na vozidle a/nebo na tazném zafizeni.

V extrémnich pfipadech miize takové pretizeni vést k odtrzeni tazeného pfivésu
(nakladniho nebo obytného), nebo nosice jizdnich kol. To by mohlo také zpusobit
vazné nebo smrtelné zranéni osob, at uz v tazném vozidle a/nebo mezi
kolemjdoucimi.

Firma Bosal nenese odpovédnost za pfipadné vady vyrobku zplsobené jeho
nespravnym pouZzitim nebo pouZzitim na jiné, nez ur€ené ucely (v€etné pretiZzeni),
uzivatelem nebo osobou, za kterou je zodpovédny uzivatel (€l. 185 (2) NBW)).

Vzorec pro vypocet hodnoty D:
Max. hmotnost pfivésu (kg) x Max. pfipustna celkova hmotnost vozidla (kg) X9,81 = D (kN)

Max. hmotnost privésu (kg) + Max. pripustna celkova hmotnost vozidla (kg) “* 1000 ~

Standardné predepsané body zakotveni se musi dodrzet.

Musi se dodrzet pfedpisy daného narodniho nafizeni ohledné ufedniho povoleni
doplnka.

Tyto pfedpisy instalace a provozu musi byt v kazdém pfipadé pfipojené
k dokumentim vozidla.

Pfi dodavce jsou vSechny nase vyrobky kontrolované systémem pro kontrolu vahy.
V pfipadé doplnéni chybé&jiciho nahradniho dilu, Vasi Zadost na dodavku mame
moznost pfijmout pouze po prokazani nalepky o potvrzeni kontroly vahy.

Po ujeti zhruba 1000 km je nutno zkontrolovat a dotahnout vSechny Srouby a matice
na vyse uvedené hodnoty utahovaciho momentu.

ho==l

W przypadku uzywania haka holowniczego nalezy zachowa¢ wymagania
producenta dotyczgce dopuszczalnej masy holowanej przyczepy i maksymalnego
pionowego obcigzenia zaczepu kulistego. Nalezy poinformowac sie u swojego
dealera samochodu ile wynosi maksymalna masa holowanej przyczepy i nie wolno
przekroczy¢ podanych wartosci dotyczgcych haka holowniczego.

Przecigzenie haka holowniczego (czyli naruszenie przepisow) moze spowodowac
powazne uszkodzenie pojazdu i/lub haka.

W skrajnych przypadkach takie przecigzenie moze spowodowac uwolnienie sie
holowanego sprzetu, czyli przyczepy, przyczepy kempingowej, lub bagaznika
rowerowego. Moze to stac sie przyczyng powaznych lub $miertelnych obrazen
0s06b znajdujacych sie w holujgcym pojezdzie i/lub przypadkowych niewinnych
0s6b przebywajacych w poblizu.

Bosal nie ponosi odpowiedzialnosci za jakiekolwiek btedy w produkcie,
spowodowane nieprawidtowym lub niewtasciwym uzyciem (w tym przecigzeniem)
haka przez uzytkownika lub osoby, za ktére uzytkownik jest odpowiedzialny
(N.B.W. artykut 185. ustep 2.).

Wzér obliczania wartosci D:
Maks. ciezar przyczepy (kg) x najwieksza dozwolona masa catkowita pojazdu holujgcego (kg) X 9,81 _ D (kN)
Maks. ciezar przyczepy (kg) + najwieksza dozwolona masa catkowita pojazdu holujgcego (kg) “* 1000

Nalezy zachowa¢ standardowo przypisane punkty mocowania.

Nalezy przestrzega¢ krajowych norm w zakresie pozwolen na akcesoria.
Niniejszg instrukcje montazu nalezy dotgczy¢ do dokumentéw pojazdu.

P.oc_iczas transportu wszystkie produkty sprawdzamy za pomocg systemu kontroli
cF:’Il?ozé,abr;/J .dotyczace uzupetnienia brakujgcych czesci przyjmujemy za okazaniem

winiety potwierdzajgcej kontrole ciezaru.

Po przejechaniu okoto 1000 km nalezy ponownie dokreci€ akretki
odpowiednim momentem. -~

——_JE MAINTIENDRAI ——

RDW

8/11


vdbergx
RDW stempel


(® Avonéhorog hasznélata esetén a jarmi gyartdjanak a megengedett maximalis

vontatott sulyra és a maximalis fliggéleges gémbterhelésre vonatkozo elbirasait
kotelezéen be kell tartani. Kérdezze meg gépjarmii-kereskedéjét/helyi
forgalmazdjat, mennyi az On autdja altal maximalisan vontathato suly és ilyenkor a
vonohorogra vonatkozo eléirasokat tilos tullépni.

A vonodhorog tulterhelése (vagyis az el6irasok megszegése) a gépjarmi és/vagy a
vonohorog sulyos karosodasahoz vezethet.

Egy ilyen tulterhelés szélsGséges esetben a vontatott berendezést, tehat az
utanfuto, lakokocsi vagy kerékpartarté elszabadulasat eredményezheti. Ez pedig
sulyos vagy halalos kimenetell sérllést okozhat a vontatd jarmlben tartézkodo
személyeknek és/vagy a teruleten tartozkodd vétlen nézel6déknek.

A Bosal nem vonhato felelésségre a termék olyan esetleges hibaiért, amelyeket
helytelen vagy nem rendeltetésszer( hasznalat okozott (t6bbek kdzott tulterhelés),
akar a felhasznald, akar olyan személy részérdl, akiért a felhasznalo felelésséggel
tartozik (N.B.W. 185. Cikk 2. bek.).

AjarmU gyartdja altal a vontatasra, és a fuggéleges terhelésre vonatkozdan kozolt
specifikaciénak a jarml menettulajdonsagai szempontjabol donté jelentésége van.
A gépkocsijahoz kapcsolhaté utanfuté maximalis sulyat illetéen lapozza fel az auté
felhasznaldi kézikdnyvét, illetve tipusengedélyét.

A vontatészerkezetre megadott értékeket nem szabad tullépni.

A D-érték szamitasahoz hasznalt képlet:
Az utanfuté max. sulya (kg) x a vontaté jarmi megengedett maximalis sulya (kg) X9,81
Az utanfuté max. sulya (kg) + a vontatd jarmi megengedett maximalis sulya (kg)

1000 ~

A szabvanyosként meghatarozott régzitési pontoktdl eltérni nem lehet.

A tartozékok hatdsagi jovahagyasara vonatkozé nemzeti iranyelveket be kell tartani.

A jelen szerelési és lizemeltetési utasitast csatolni kell a jarm{ okmanyaihoz.
Feladas utan valamennyi termékiinket sulyellenérzd rendszerrel allitjuk be. Hianyzo
alkatrész esetén, csak a sulyellen6rzd megtérténtét igazolé matrica ellenében all
modunkban eleget tenni a potlasra vonatkozé kérésnek.

A csavarokat és a csavaranyakat 1000 kilométerenként, ujra kell hizni a megadott
nyomatékeértékkel.

ho==l

= D (kN)

026123 NAVOD K MONTAZI

ONO o koD

©

"

Podle prilozeného seznamu zkontrolovat jednotlivé soucasti tazného zafizeni. Pokud je to nezbytné,
odstranit z montaznich mist jednotlivych soucasti tazného zafizeni a zavazadlového prostoru ochranny
prostfedek.

Demontovat zadni svétla a naraznik.

K otvorim na podvozku umistit desticky ,1°.

PFipevnit tazny nosnik (otvory ,A*) za pomoci 2 Sroubt M12x35, pruznych podlozek a plochych
podlozek.

Na levé strané tazny nosnik pfipevnit k jiz existujicim otvorim, pouzit desti¢ky ,3“ a ,2“ (otvor B), pouzit
Srouby M12x35 a pruzné a ploché podlozky.

Na pravé strané pfipevnit (otvor ,,C*) za pomoci Sroubu M12x35, pruzné a ploché podlozky a matice.
PFipevnit k taznému nosniku gumovy kryt (otvor ,D*), pouzit Sroub M6x10.

PFipevnéte kryt koule a drzak zasuvky do otvord “E” pouzitim

dvou $roubt M12x110 (10,9) pruznych podloZek a uzaviratelnych matic.

Tazné zafizeni zabezpecit, vSechny Srouby a matice utahnout. Hodnoty krouticiho momentu pro
jednotlivé typy Sroubt: M12-79 Nm M12(10,9) - 100Nm

Po ujeti zhruba 1000 km dotahnout vSechny Srouby a matice na vySe uvedené hodnoty krouticiho
momentu.

. Pfipevnit naraznik a zadni svétla.
. Firma Bosal nenese zodpovédnost za jakoukoliv zavadu na vyrobku zptusobenou nespravnym

zachazenim na strané uzivatele nebo osoby za kterou je zo

g u% g‘ %
—— _JE MAINTIENDRAI ——

RDW

91


vdbergx
RDW stempel


026123 MONTAGEHANDLEIDING

1.

2. Demonteer de achterlichten en de bumper.

3. Plaats de contraplaten “1” in het chassis t.p.v. de bestaande gaten.

4. Bevestig de trekhaak t.p.v. de gaten “A” m.b.v. 2 bouten M12x35, veerringen en sluitringen.

5. Monteer links de trekhaak op de bestaande gaten met contraplaatje “3” en plaatje “2” t.p.v. de
gaten “B” m.b.v. 2 bouten M12x35, veerringen en sluitringen.

6. Monteer rechts t.p.v. gat “C” de haak af met bout M12x35, veerring, sluitring en moer.

7. Monteer de rubber dop op de trekhaak t.p.v. gat “D” m.b.v. schroef M6x10.

8. Monteerde kogelbehuizing en stekkerdoosplaat t.p.v. de gaten “E” met2 bouten M12x110(10,9), incl.
sluitringen en stoverborgmoeren.

9. Zet de trekhaak vast. Hierbij de volgende aanhaalmomenten hanteren:

M12-79 Nm

M12(10,9) - 100Nm

Het is noodzakelijk om na ca. 1000 km gebruik de boutverbindingen na te trekken (volgens
gegeven aanhaalmomenten).

10. Monteer de bumper en de achterlichten terug.

11. Bosal kan niet aansprakelijk worden gesteld voor enig gebrek in het produkt zoals veroorzaakt
door de schuld of door welk onoordeelkundig gebruik ook van de gebruiker of een persoon voor
wie hij aansprakelijk is (art. 185, lid 2 N.B.W.).

026123ANBAUANWEISUNG
Die Anhangevorrichtung auspacken und die Befestigungsteile auf Vollstéandigkeit Gberprifen. Im
Bereich der Befestigungspunkte den Unterbodenschutz entfernen.

2. Die Rucklichter und den Stof3¢fanger demontieren.

3. Die Gegenplatten “1” an die vorhandenen Lécher im Chassis legen.

4. Die Anhangevorrichtung mit zwei Schrauben M12x35, Federringen und Unterlegscheiben an die
Anhangevorrichtung befestigen.

5. An der linken Seite die Anhangevorrichtung mit Gegenplatte “3”, Platte “2” und zwei Schrauben
M12x35, Federringen und Unterlegscheiben auf die vorhandenen Lécher (Lécher “B”)
montieren.

6. Die Anhangevorrichtung an der rechten Seite mit einer Schraube M12x35, Federring,
Unterlegscheibe und Mutter an das Loch “C” montieren.

7. Die Gummiabdichtung mit einer Schraube M6x10 auf die Anhangevorrichtung (Loch “D”)
montieren.

8. DieKugelaufnahme und Steckdosenhalteplatte mitzwei Schrauben M12x110(10,9), Unterlegscheiben
und selbstsichernden Muttern an die Locher “E” montieren.

9. Die Anhangevorrichtung ausrichten und alle Schrauben mit folgenden Drehmomenten anziehen:
M12-79 Nm
M12(10,9) - 100Nm
Nach ca. 1000 km die Bolzenverbindungen, wie angegeben, nachziehen.

10. Den Stof¥fanger und die Rucklichter wieder montieren.

11. FiUr einen Mangel am Produkt, der durch den Fahrzeughalter oder eine andere Person aufgrund

Meegeleverde onderdelen en bevestigingsmaterialen van de trekhaak verwijderen. Eventueel
aanwezige kit ter plaatse van de bevestigingspunten verwijderen.

unsachgemaler Benutzung verursacht wurde, ibernimmt Bosal keine Haftung. (art. 185 lid 2
N.B.W.)

ho==l

026123 FITTING INSTRUCTIONS

1.

arwN

© oNo

Unpack the towing bracket and check its contents against the parts list. If necessary, remove the
underseal from around the fitting points of the luggage compartment/frame members.

Dismount the rear lights and the bumper.

Place the backing plates “1” in the chassis at the existing holes.

Fix the towbar at the holes “A” using 2 M12x35 bolts, spring washers and plain washers.

Mount on the LH side the towbar on the existing holes with backing plate “3” and plate “2” at the the holes
“B” using the M12x35 bolts, spring washers and plain washers.

Mount on the RH side at hole “C” using the M12x35 bolt, spring washer, plain washer and nut.

Mount the rubber cap on the towbar at hole “D” using the screw M6x10.

Mount the ball housing and socket plate at the holes "E” using 2 bolts M12x110(10,9), plain washers and
lock nuts.

Secure the towbar using a torque-wrench. Torque the bolts as follows:

M12-79 Nm

M12(10,9) - 100Nm

After about 1000 km use, re-tighten the bolts and nuts to the specified torque.

. Remount the bumper and the rear lights.
. Bosal cannot be held responsible for any defects in the product caused by fault or by any injudicious use

whatever of the user or a person he is liable for. (sect. 185, art. 2 N.B.W.)

026123 DESCRIPTION DU MONTAGE

1.

2.
3.
4

o

10.
1.

Séparer les différents éléments d’attelage. Enlever le mastic de protection autour des points de fixation.
Démonter les feux arriéres et le pare-chocs.

Mettre les contre plaques “1” dans le chassis au niveau des trous existants.

Fixer I'attelage au niveau des trous “A” a I'aide des 2 boulons M12x35, des rondelles grower et des
rondelles plates.

Monter a gauche l'attelage sur les trous existants avec la contre plaque “3” et la plaque “2” au niveau des
trous “B” a I'aide des 2 boulons M12x35, des rondelles grower et des rondelles plates.

Monter a droite au niveau du trou “C” a I'aide du boulon M12x35, d’'une rondelle grower, d’'une rondelle
plate et d’'un écrou.

Monter le bouchon caoutchouc sur I'attelage au niveau du trou “D” a I'aide d’'une vis M6x10.

Monter le support de boule et le support de prise au niveau des trous “E” a I'aide des 2 boulons M12x110(10,9),

des rondelles plates et des écrous freins.
Fixer 'attelage. Bloquer 'ensemble de la boulonnerie aux couples de serrage suivants:
M12 - 79 Nm

M12(10,9) - 100Nm

Il est conseillé de vérifier le serrage de toute la boulonnerie aprés 1000 Km de traction.
Remonter le pare-chocs et les feux arriéres.

Bosal décline toute responsabilité concernant des défauts éventuels de cet attelage qui se
par une mauvaise utilisation. Seul I'utilisateur est responsable (art 185 lid 2 NBW).

—— _JE MAINTIENDRAI ——

RDW

10/11


vdbergx
RDW stempel


026123 INSTRUCCIONES DE MONTAJE

Sacar las piezas y el material de sujeccion incluidos en el gancho de remolque. Si procede, retirar el
pegamento existente en los puntos de sujeccion.

Desmontar las luces traseras y el parachoques.

Colocar las contrachapas “1” en el chasis en los orificios existentes.

Fijar el gancho de remolque en los orificios “A” por medio de 2 pernos M12x35, aros elasticos y
arandelas.

Montar a la izquierda el gancho de remolque en los orificios existentes, con la contrachapa “3” y chapa
“2” en los orificios “B”, por medio de 2 pernos M12x35, aros elasticos y arandelas.

arandela y tuerca.

Montar la capsula de caucho en el gancho de tiro en el orificio “D” por medio de un tornillo M6x10.
Monte el revestimiento de la bola de remolque y la lamina de soporte del enchufe a los huecos “E”
utilizando 2 tornillos M12x110 (10,9), arandelas planas y contratuercas de seguridad.

Fijar el gancho de remolque. Atenerse aqui a los siguientes pares de apriete:

M12-79 Nm

M12(10,9) - 100Nm

Cada 1000 km de uso es necesario comprobar las conexiones del perno (segun los pares de apriete
dados).

10. Volver a montar el parachoques y las luces traseras.

11. Bosal no asume responsabilidad de ningun tipo por defectos en el producto causados por o debidos a
un uso imprudente, tanto por parte del usuario como de cualquier persona bajo su responsabilidad (art.
185, parrafo 2 N.B.W. (Codigo Civil Holandés)).

© N o O hwdN

026123 MONTAGEVEJLEDNING
1. Fjern de dele og monteringsmaterialer der sidder pa traskkrogen. Eventuelt kit pa fastgerelsespunkterne
fiernes.

2. Afmontér baglysene og kofangeren.

3. Anbring spaendestykkerne “1” i chassiset ved de eksisterende huller.

4. Fastger treekkrogen ved hullerne “A” med 2 bolte M12x35, fieder- og planskiver.

5. Montér traekkrogen til venstre pa de eksisterende huller med spaendestykke “3” og stykke “2” ved
hullerne “B” med 2 bolte M12x35, fijeder- og planskiver.

6. Montér til hgjre ved hul “C” krogen helt med bolt M12x35, fiederskive, planskive og mgtrik.

7. Montér gummilaget pa treekkrogen ved hul “D” med skrue M6x10.

8. Monter treekkuglehuset og stikdasepladen i hullerne “E” vha. 2 stk. M12x110 (10,9) bolte, planskiver og
kontramatrikker.

9. Fastger treekkrogen. Fglgende momenter skal iagttages:
M12 -79 Nm
M12(10,9) - 100Nm

Det er ngdvendigt at efterspaende mgtrikken efter ca. 1000 km.

10. Montér kofangeren og baglysene pa ny.

11. Bosal kan ikke gares ansvarlig for mangler ved produktet, der er opstaet som fglge af skyld eller ukyndig
anvendelse af brugeren eller en person som han er ansvarlig for (§ 185, stk. 2 N.B.W. (hollandsk
privatret)).

ho==l

Montar a la derecha el gancho de remolque en el orificio “C” por medio de un perno M12x35, aro elastico,

026123 MONTERINGSVEILEDNING

1. Fjern vedlagte deler og festemateriell fra tilhengerfestet. Fjern eventuelt kitt som matte befinne seg

pa festepunktene.

Demonter baklysene og statfangeren.

Plasser motplatene “1” i understellet ved de hullene som allerede finnes.

Monter tilhengerfestet ved hullene “A” ved hjelp av 2 skruer M12x35, fjaerskiver og underlagsskiver.

Monter tilhengerfestet pa venstre side i de hullene som allerede finnes der, med motplaten “3” og

med platen “2” ved hullene “B” ved hjelp av 2 skruer M12x35, fjeerskiver og underlagsskiver.

Monter ferdig tilhengerfestet pa hayre side ved hullet “C” med en skrue M12x35, fjeerskive,

underlagsskive og mutter.

7. Monter gummihetta pa tilhengerfestet ved hullet “D” ved hjelp av en skrue M6x10.

8. Monter kuledelens deksel og kontaktholderen ved hullene "E” ved hjelp av 2 stykker M12x110 (10,9)
bolter, flate tetningsskiver og lasemuttere.

9. Fest tilhengerfestet. Bruk i den forbindelse falgende tilstramningsmomenter:
M12 - 79 Nm M12(10,9) - 100Nm
Det er ngdvendig a etterstramme boltforbindelsene etter ca. 1000 km (i henhold til de oppgitte
tilstramningsmomentene).

10. Monter stgtfangeren og baklysene tilbake pa plass.

11. Bosal kan ikke stilles ansvarlig for noen mangel ved produktet som kan forarsakes av skjgdeslgs
eller ukyndig bruk. Ansvaret er brukerens eget (paragraf 185, ledd 2 i den nederlandske
sivilrettslige lovboken).

arwd

o

026123 MONTERINGSINSTRUKTION
1. Packa upp monteringssatsen och kontrollera innehallet mot detaljbeskrivning. Om det behdvs tag
bort underredsmassa runt monteringspunkterna i bagageutrymmet och under bilen.

2. Demontera bakljusen och kofangaren.

3. Placera motbrickorna “1” i chassit vid de befintliga halen.

4. Montera dragkroken vid halen “A” med 2 skruvar M12x35, fjader- och planbrickor.

5. Montera dragkroken till vénster pa de befintliga halen med motbrickan “3” och plattan “2” vid halen
“B” med 2 skruvar M12x35, fjader- och planbrickor.

6. Montera kroken till hdger vid halet “C” med en skruv M12x35, fjaderbricka, planbricka och mutter.

7. Montera gummiproppen pa dragkroken vid halet “D” med en skruv M6x10.

8. Montera bekladningen av dragkulan, samt skivan, som haller avlidggaren, vid halen "E”, med hjalp av
2 st. skruvarna M12x110 (10,9), dom platta underlaggs-ringarna, och sakerhets-muttrarna.

9. Montera dragkroken. Spann med momentnyckel enligt féljande:

M12 - 79 Nm M12(10,9) - 100Nm
Det ar nédvandigt att dra at bultarna igen efter ungefar 1000 km kérning (enligt angivna
momentangivelser).

10. Séatt tillbaka kofangaren och bakljusen.

11. Bosal kan inte stéallas till ansvar for fel pa produkten som orsakats av anvénda nom
omdomeslést bruk av produkten av anvéndaren eller en person som hap bar 0 . 185,
paragraf 2 i den nederlandska civilrattsbalken). )| =R

RDW
11/11


vdbergx
RDW stempel


8 7 6 4 3 2 /
35 Drawn Date Field Modification
200 b CHI 26-06-14 Socketplate change / Dugaljtarté csere
6 - 100 X 110 L 120
] i 34.2612-8 é
O OO0,
=i o
[T | T 1|
| | i L-l 140 @
|
| | | L
' | | | 180
] | |
= . : |
, | | 4050-350 (7 l 'G
3
: ‘ ' | ¢ 3
| B 000
| | )2612-10 (I e
uty ‘ | | i (4] [00-1382]
l < ourue| ot ICTBT0 ek 42-Manufacture Code
| | ‘ ‘ v SCTE g i5=Production Week
| bosalkecez=si fi=Production Year
- _ L 99.4080-2212 | —
—— — 44—t - -1 -———-——-—‘———( 012 - R125 —
S I T
o A
! o
£ | | 1) 10110509 A L&
£
! ‘ l 180/ 1 | Typeplate 65x25 0101-01
i | I | | 170 2 |Nut Tock Mi2 10 22228
& i ‘ | l 160| 2 |Bolt Mi2 110 10.9 331
<
! 150] | | Rubberdop 91221
— | | \ L
I { 1 ‘ 140 1 |Bolt M6 10 8.8 931
130 1 |Nut MI2 8.8 931
| | | A EERL] ! \ v
| -/ ‘ | 120] 10| Plainwasher Mi2 8.8 931
D) l | l | | 110 5 |Springwasher Miz 8.8 931
f 34.26\2—6@ 100l 5 |Bolt MI2 35 8.8 931
{ - -—- 1o @
98 82 41
016 I |AD support 4050-350
—= 015 | | Socketplate 2. 5mm 50049 |1.0327 1614 110110509 A4 L
02 | 2 |Weldnut M2 Blenk [S235JRG2 | 10025
or | 1 |strip 304 110 1017 [S235JRGZ | 10025 |43.2612-5 A2
530 014 | |Mountplate 34.2612-6 A4
C 013 I [Plate 306 30 1017 |S235JR62 | 10025 |33274 A4 c
- 01 | 1 {Ball rod bending  \U+22054 1013 [S+.52-3N | 17100 {40.470-2272 | A3
1}; 012 | |Detachable system ADH 99.4080-2272] A4
< 04 | 2 |Plate 8mm 1543 |S2350R62 | 10025 [2612-9 A4
- 03 | I |Tube 60x40x5 | 836 1543 |S235JRG2 | 10025 |49.2612-3 A2
] Z 02 | I |Piate 8mm 1543 1 S235JRG2 | 10025 |39.2612-4 [
g 01 | 1 |Plate bmm 1543 |S235JRG2 | 10025 [49.2612-3 A2
:rr 0ft | [Crossbar 2612-10 A2
i 03 | 2 |Weldnut M2 Biank [ktio 928
8 02 | 2 |Plate 304 30 1017 |S235JRG2 | 10025 |43.2612-7 Y
01 | 2 |strip 12x2 190 1017 |$2350R62 | 10025 |91.1993-14 | A4
010 2 {Mount Support ™ ~_ 3 12-8 A3
When nothing elsepos | Sub Numq Din e 5 DraNng
NotlBeatadl & ol “no.| be Name Dimension Length Dimens ion Material Numb Form
| Angle : +2° Tolerance: Opm: Scale: —
W77 >0 <50 %l PROJECTION According tabel
>50 <200 142 awn ; X
D a00¢ 2000 15 | L [P e Pofe | o5gg (PPNt D 7
> 1200 sx4 [\ S [Checked: Date: _t
new ] 99-4050-350 and 99-4080-2212 T =
old 99-4050-330 and 99-400-2272 Name : C\ RDW
Alfield FORMAT A2 Towbar I A
dafte 04-10-2005 © At right i E
=~ rights
%grg(lef = reserved Suzukt Jimny D
8 1 7 I 5 I /

3 I 72



vdbergx
RDW stempel


6 5 l 4 1 3 | z /
Lasvoorschriften
Welding instructions
- Lasaanduiding volgens tek. 914
- Alle niet aangegeven lassen a=3
- Lassen vlgs. desbetreffende
las-/werkinstructie *457 457
- Lastolerantie: laslengte < 25%
aslengte > 2540
O : Lasvolgorde (,\ --69]
T..: De meetbare maat van de las in mm LI ! a3\ 8 !
- All not indicated weldings: a=3 S l T H |
- Welding according to pertinent nild [I S — h IE———
Welding/Work instruction ? T |_r| H i
- Limits: Welded length < 251 coe o e |
Welded length > 250 1 | : |
Ot Welding order @}d X / :Iej
T..: measurable measure of the welding | (2x) GS_B '
in mm
Dimension to be checked, 6612
important for fitting =4
. — - .2612-3 39.2612-4
Starting Position Measure Formation 39.2612
Holes pos. Ol horizont.diff 4lmm
[9N]
: +H
¥ T — e}
| M
* 1
i i
k A
\t :
o
T
45°+2°
204+3 hen nothin i i
N g elselpos.| Sub Numd ; ; Din ; Din Drawing
indicated : o, no.rber Name Dimension/Length Dimension Material met S, Numbe Form.
Angle : +2° Tolerance: Opm: Scale:
>0 ¢ 50 I PROJECTION According tabel Fes
>50 ¢ 200 : %2 . : - -
. > 200¢ 1200° £3 Drawn: Puk Date: 7-5-9¢ | Print Date:
Jlg Nr:2612 |[> 1200 L4 Checked: Date:
new 03N100 ; a3N25(60115
old 03N 140 ; 03251100115 Name : C
field ¥ FORMAT A3 Crossbar A
date 2081025,
name B © Alt rights D
- reserved
modi f.
6 5 | 4 | 3 2 l /



vdbergx
RDW stempel


| J | 4 | !
Drawn Date Fretd Modilication
WdR 07-01-05 |BOM Product changed from part 1o assembly.
WdR 07-01-05 [B3+DI+D3 |Notes changed: casting identification
WdR 07-01-05 €3 Note added about ref A.
WdR 22-02-05 |E3 Changed tolerance 66 +0/-1 to 66 +0/-0.5

Connection belween two 58'3-2
machined surfaces must 1807
be o flat surface. 23'&[ ZAI e
No odditional angles : < SEE DETAIL A
between two machined .
surfoces ol lowed. -

03 / 4

/ ’ -

@ $ 0. 1]A[E 4 ﬂl e A A
A -
T rg pry
kA é i 18, = o c S
\ w
0.9, B
483, "’g
68.8 5 Identification: Identification:
- Casting Symbol + Cavity Number Drawing Number
SECTION A-A 2\ 9y Y of Casting
@12.540.25
L0 N — ]
' “
niEE=
; . 4

\
/

r-Ref A should be same
as Ref A of 99-4050-351. 1

e

T

{1100 51

3082 (B1) 1254025 S—1gentification 323
of casting: ddd
@01 (& Jo.1]s] 8214 Runber

Revision Number of Casting

‘$’ .l4 \/Supporl must be ee of cavald % :
fr -,
0.4/ 4 and IndNusio

Pain) specilicalions

60} 2 ?'“"..- — ‘;_"”_:,_ 22055 | | AK Support Casting 0.000 - GGG 44wt " 9-4080-351
FEImIE T T — GTEI e [ty tone | Ve | e | tateriet | PRI e’
- Tintering scole: 160°) 25 15T — T - - Q - .
:e;dc:Ilizranur N e rejection Approved ; Bale : Braving o 4 g’\‘ _"’, _’ Terifion
embosiing- gL A=A Sea

i . . : :
bending fesi: 53152, bending arbor: 3am |G e /5
salt_spray fesi: 50021 mox. lwm, 504 hours fyien; 30
vopour les!- 5001 : il

T Frown ¢ Fate ¢ Friat date @ R
T — 30018 Torde 4T T Tours oLl 07-04-2005]" " N RRWas e ™ 12
ydo climale chanqing test’

toady |

Py E ™" AK Support Machied hnEEIO

Q
+ Storting position meosure formalion: Holes Posnr DO 0° HOR |J|g Nr: | PRO/E MODEL: DON'T MODIFY MANUALLY A1 Righls Bererved Ploat: 34
I

8 7 ] s 5 4 T 3 ' 2 ' /



vdbergx
RDW stempel


Drawn Date Field Modification
Note: Machined according tfo
99-4080-902
99-4080-903
Note: This towball will be
assembled hereafter
according to 99-4080-901
310£2
(5
(88°) N
, -+
/ <
¢/‘/’
--ﬁ?iiﬁ Fj:;T—J:’”/”//- ‘
2 | |Towball axle Q18.5s6| 64.000 42CrMod | EN 10025 - 99-4080-904
| | |Ball ADH Q401 470.000 | EN_10029 | S355J2G3 | EN_10025 | 40 470 40-470-2272
E’?s Oty| Name Dim(emnms)ion L?[l;“%’;h Din;qeonrsmion Material Ma;:lgh;ol Reference DNru(:nwbienrg
Projection Approved : Date : Drawing number: Revision:
Checked : Date : 99'4080'227Q < A
fjt\ [:::} -~ Qi .
qy Drawn : Date : Print date : RelTease level: < 9& ‘yli
CSN| 21-01-2004 Re | e A |
s 33 100" . -
— Towball AK4 machined m|m .
0§R 0= PRO/E MODEL: DON'T MODIFY MANUALLY A1 it Reserved Plon: 3t



vdbergx
RDW stempel


new JF:)VS When nothing elsd
old St.37-2 indicated :
field Angle : 2°
date [ 22-09-1998 ; go 2380 : t;
S tE
name | R.KP >200¢ 1200 3
modif. > 1200 Dk
_ =30=
)
/2 T
I ; |
gt 13
< . .r;. % - /:\ -
[ e
| !
e N\
%: 1 P12.540.5
El B
3l g
. §.E
é -
| HE
’ l °
01] 1|Plate 30x6 30 RYS
IPos .| Sub NumA .. DIN/NEN . IDINNEN]  Drawing
rol| “no.l ber Name DimensiorLength Dinension Material Mat Number Form.
PROJECTION  [Tqlerence: e | o™ Scate: 44 | Type:
Drawn: RKP Du*e§2-09~1998 Print Date: Drawing nd.
Checked:’QBH_ Uate aZ}O“ 5 8

Name:
FORMAT A4 Plate

© All rights

reserved

C
A
D



vdbergx
RDW stempel


new When nothing else
old indicated:
fleld Angle :
>0 <50 ==
dote >50 ¢ 200 ¢ E2
name >200¢ 1200 *3
modif. > 1200 o
|2 14|
68. 3+ |
04+ |
/
H
~
©
Y N\
g
-H
¥o) ¥
- =
o +
[QN]
Lo
(K]
e o
L
} -
<
2. 14+0.5
\U+220512.5 (%) SLHI3xI8 /
072+0.95
0l 0l | |Plate 8mm 10029 | S235JRG2 10025
Pos.| Sub Num- ; ; Din ; Din Drawing
ol “no | bed Name Dimension/Length Dimension Material Material Number Formai
PROJECT | ON Tolerapce: Opm: Scale: D Type:
according to tabel
/ij:§\ r////w Drawn: o, Date: 27-09-05 Print Date: Drawing no.
\:ji// L\\\\J Checked: Date:
Name : C
FORMAT A4 Plate
© All rights
reserved



vdbergx
RDW stempel


3 2 /
wy
6 2
.805 0-32-125
A0.803, _ (245)
hd| =
] . 0-18-125 216£0.5
F B
= Iso View
N ; < O L N
I [t /
- _
- H
«w
u
E , .
' =
H e | 1] | - Bend
o~ o
w ) o~
‘MRB! °
N
K By
D
-
o
[aN]
] Slgl3x18
16£0.5 14
— 9p°
¢ |~
I~ H
B
) ol [prate 8 1543 |s235JRG2 | 10025 |49.2612-4 | A2
M . fihen nothing elsclpos [ Sub Num e OimensionLength| 0 | Woterior | Din Drawing |r
Schetsplaat snijden volgens tekening 49.2612-4 (| : |) indicated : no.| no. | be ST M imension "'t 1 | . Number | ™™
— Cgf plate like drawing N . :"09'2'5:?::&' PROJECTION e ‘ml‘\ Opn: Scaler T Type:
Niet opgegeven maten opmeten von snijlekening >50 € 200 : +2 L4 < - - -
Nol indicafed confrol measures measure from drowing > 200¢ 1200¢ £3 L Doter g 5.9 |Print Dole: Drawing no.
- > 1200 ¢ k4 Xt Dater 39.2612-4
N
old b
AlTield FONIA L az2E WANIENDRAI T C
e S rw v hosal
modif. reserved D
8 7 6 4 3 | I 2 !



vdbergx
RDW stempel


8 7 5 4 3 | 2 /
6 . (224) 6
® —— <
! . . o 19540.5
od o '
. 40.825 |l = S
| e > & - 9740.5 B
] e & < 4 N
N\ = % i
ﬁ} = = 154p.5 % / B
, : 2 E— > 2|
HB&_OS‘[ - . SIgi3x18(3x)
; ./ !
e / o __ Bend )
< (M | X~
— o R8 I —
| = T 1
5 <
(907) s
£ o _ Bend 3
R8—/
R ©
| Punchplate:2612 Hole [D:B (90°) P
Do not punch without material S~ -
Punch force:48ton
D D
4 4
i) B
Uitskag/Blank . ol i [rrate Som T Tmagunee [ 1005 [as.2612-3 [ w2
g;?egiz::u:i;:lé?g;izglgcns tekening 49.2612-3 (I : 1) V{:;r:::t:el:lng clup::: 5:: :,: None Dimens onlLe® “Di‘ﬁh' Mu“m\ ?‘L,; Du'..mie"rg Forml
— Niet opgegeven maten opmeten van snijtekening Angle : ﬂn, PROJECT HON Tolerance: Opm: M | SchaSed [ype: —
Nol indicaled confrol measures measure from drawing 20 ¢80 k] fecording Iebel Iﬁjl 25 N D
> 50 ¢ 200 © &2 /‘\ /‘I Drawn:  p, Dafe: [ rawing no.
> 2005 1200: £3 | (b S\ E
> 1200 s [\ ] [Checkea: Dofe: d 9.2612-3
new = JE MAINTIENDRAI ——
old Nome : ul -
AlTieTd FORMAT A2 Plale \ RDWC A
nt hosal
Tome © Al rights
modif. reserved D
8 7 6 5 4 3 | 2 /



vdbergx
RDW stempel


new When nothing else
old indicated :
field Angle : £2°
date >0 <50 &l
>50 ¢ 200 + £2
nam§ >200¢ 1200° £3
modi f. > 1200 D44
o o o 1
Fl ey ™ e !
L |
i_ o 2 40.825] |
| e i
—A —
ol NS
<
(<57
~ =
Punchplate: 2612 Hole 1D:C
Do not punch without material
punchforce [2 ton
/r——\U+2205|5(2x)
TS
~ =
o
2 H |
| 9+0.5
971£0.95
| 10
01 | |Plate 30x4 [10 1017 S235JRG2 10025 Ad
Pos.| Sub Num- i : Din - Din Drawing
ol o berNcme DimensionfLength Dimension Material Mot Number Form.
Tolerance: Opm: Scale: Type:
PRQ‘JECHON According tabel Lol "
Drawn: — p 4 Date: 7-5-99 Print Date: Drawing no.
i Checked: Date:
Name : C
FORMAT A4 Plate
© Al rights
reserved D



vdbergx
RDW stempel


new When nothing else
old indicated :
field Angle @ £2°
date >0 <50 |
> 50 ¢ 200 ¢ £2
ndméll >200¢ 1200° &3
modif. > 1200 e
ya \U+220515(2x)
L
- o
o +
o >
[540.5
30
01 | [Plate 30x4 30 (017 S235JRG2 10025 Ad
Pos.| Sub Num- : ' Din - Din Drawing
o | no. berNome Dimension/Length Dimension Material Mat . Number Form,
PROJECT1ON folerance Opm: Scaler Type:
ccording tabel
Drawn:  p,\ Date: 7-5-99 Print Date: Drawing no.
: Checked: Date: 43 26 |2_
Name : C -~ \;,
FORMAT A4 Plate nly 2
A | '
© A1l rights -
reserved D



vdbergx
RDW stempel


Men nothing elselpew
indicated : old
Angle : £2° field L\LL
0, <, 4 [daie |J06057T
> 200¢ 1200: #3 |name |DW/E& _ ‘
> 1200 =t Imod if .|[DWMENSION 42x4,5 €HANGE To 42xZ Ernc: (080
12%2
~
< g AW P = . HEWSDN 02
w || Y 1
=
S SO -
MM v
Bl 332
AIREES
e :\% 22
211 W
Sl 2 »=2
‘s IR
g B¢ |
e] E W
IR,
HIEER
0] 1|Plate f2x 2 | 190 | 1017 |St.37-2 | 17100 o
Pos.| Sub Num+y : ; Din ; ; Din Drawing
no. no.rber Name D”"‘?"s'_“" Length Dimension Muterml‘ Mater ial Number for maf
Tolerance: Opm: Scale: Type:
PROJECTION Mccording fo tabel | T e | e |
Drawn: o g Date: 8-9-94 Print Date: Tek.no.
Checked: B LGLE -91.1993“"14
Nﬂme . e TP ST o “'
FORMAT A& Plate A
© Al rights =
reserved B



vdbergx
RDW stempel


Lasvoorschriften
Welding instructions

- Lasaanduiding volgens tek.

- Alle niel aangegeven lassen a=3
Lassen vigs. desbetreffende
las-/werkinstructie

- Lastolerantie: laslengte
laslengte

3

< 25
> 25149

O ¢ Lasvolgorde
T..: De meetbare maat van de las (n mm

- All not indicated weldings: a=3
- Welding according to pertinent
Welding/Work instruction
- Limits: Welded length < 253
Welded length > 2514°
O ¢ Welding order

T..: measurable measure of the welding

04E> 5 IO nmm

@f\

I/'

643

NG

9|.I993-I4@ 43.26|2-7<02> @WeldnﬁMlZ

hen nothing elselpos | Sub Num- . . Din Din Drawing
indicated : vol nolbed Name Dimension Length Dimenson Material Mot Numbe r Form.
Angle : £2° Tolerance: Opm: Scale: Type:
>0 <50 &l PROJECTION According tabel bl
2X > 50 ¢ 200 © £2 Drown: v : : :
> 200€ 1200° £3 rown: o Date: 27-02-96 Print Date: Drawing no.
> 1200 4 Checred. Date: 34~2§L_2\—8\
new «m
[ \W0.0.04
old Nome : C —a
[ield FORMAT A3 Mounting support
date @ - A
name I{\l:e;vlcgg ts D : JE MAINTIENDR Al :
modif. RDW



vdbergx
RDW stempel


|

40843

Drawn Date Modification
WdR 27-10-04 |B5 Symmetry 2 -> 4
HET VERVAARDIGEN VAN DE KOPPEL I4GSKOGEL
MAATVOERTHG VOLGENS 180 [103 / DIN T4058
Manuf. code:|Z AVULLENDE SPECIF IKATIES
Pro(_i. .dufe' YYMM - Ruwheid van afgedraaide gedeelde na conservering
Revision ar:|R nax.  max. (Ro)

- Indicn nict anders aangegeven, wordt de kogelstang
koud gebogen volgens de op dekening aangegeven radivs (e)

(310)

- Vereiste lengle: 470.000 mm

MANUFACTURING OF THE BALL
HEASURING ACCORDING TO 150 1103 / DIN 74058

[96+3

REPLERISHMENT OF THE SPECIFICATI0KS

- Roughness of the furned off part after conservation
max. max. (Ra)

170%3

- Hihen nothing else indicated
bend the ball cold with the indicated radivs
on the drawing
105°+1° = - Required length: 470.000 mn
=
(209)
40 470 Ball rod 040 470.000 [ EN.10029 | S$355J2G3 | EN_10025 | 4.763
Dimension | Length [ Dimension . Material | Weight |
R:ffr:pce rame _ JTm? (mm) Norm . Material Norm (Kq{
rojection pproved : i ate : . Drowing number: ~\ Revision:
@_@ Checked : Dafe : 40'4m'22m 2
- - 4 /\' Version:
Drawn : Date : Print dafe : e I Format:
eS| 21-01-2004 7R A A3
Scale : I :2 Home - — ©
Y I
0 §R PRO/E MODEI_I: DON’T MODIFY MANUALLY ALL Rights Reserved Plant: 34



vdbergx
RDW stempel


new When nothing else
old indicated :
field Angle : £2°
date >0 <50 ¢l
>50 <200 ¢ £2
nomg >200¢ 1200° %3
modi f. > 1200 D4
43.2612-5 Weldnut M2
01 02/
We ldnut MI2(2x)
adl\ 5
/:@:/:(2 )
S ]
f\>
+
\§?i7/
15
974 |
Pos.| Sub Num- ; : Din : Din Drawing
ol no. berNome Dimension/Length Dimension Material Mat Number Form.
PROJECTION T:Ierqpce: Opm: Scale: D Type:
. ccording tabel
@ Drawn: — p, Date: 10-05-99 | Print Date: Drawing no.
Checked: Date: 34.26'2‘Q:f\\
> S
Name : C
FORMAT A4 Plate
© A1l rights
reserved D



vdbergx
RDW stempel


5 | 14 3 | 2 /

9440.5
1840.

Drawn Date Field Modification
8942
36.540.5 e
20.5£0. 3 ste &5640.5 30°40.2° (10x)
== —1-
—- - 3
[}
—H— =2 =
\ ) s N\ B60.5011x) SCALE 3:5
@ 12.540.2(4x) | 30°4+0.5
[ [EHEHE 1) | |

plate 2. Smm 50049 1.0327 1614 0.127

Dimension | Length | Dimension : Material | Weight

Reference [Name o (mn) Norm Maier%l,——\wm (k)
Projection Approved : Dafe : ReTease Level DrawiTysnumber :

Checked B Released =~ B
- - Revision : | S
Drawn : Priaf dale : AT 0]

ote :
RBH] 01-02-2001

g
Scale | N | Name - Dy ©
i sockrpae brisal

PROJE MODEL: DON’T MODIFY MANUALLY L Blont Besrred Plont; 34
5 / 3 ! 2 | /



vdbergx
RDW stempel


Mddositotta/Drawn | Défum/Date | Jeldlés/Field |Valtozas/Modification
Nem jeldlt tlrések (mmy:
When nothing efse indicated|
(mm):
0,2
65 -
‘ A50-X
PRV MOGER || I |
ol e | I . 1| S— 42-Manufacture Code
veRio SL__— kg 45=Production Week
1 = =11 | e H1-Production Year
R125
Tablacimke 65x25 - - -
Cikkszdam Megnevezés Méret Meéret norma Anyag Anyag norma
Reference Name Dimension Oimension norm. Material Material norm.
Veliésivany/ Proecton | vahagyiz: /) Dalan: Rejzszim: Rivasgit
= - [ =
Hertiide: £~ Ditur:
D 01010155 )
iy oo 2011111 IRAFET
MEMZES: A MMMMMMMMM T AI
Name:

0§S
0OR

o=

Bosal Type plate

Al Rights Reserved Plank: 31



vdbergx
RDW stempel


	all drawings with stamp.pdf
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11




